FLOMAX® 8 HYDRAULIC

ITEM NO. | PART NO. DESCRIPTION QTy. ITEM NO. | PART NO. DESCRIPTION QTy.
1 21242  CAPSCREW - 5/16"-18 X 7/8" 8 15 22286  DRIVE SLEEVE SS - 3/4 1
2 21238 LOCKWASHER 5/16 20 * 16 22273  SEAL- VITON 1
3 22387  SUCTION FLANGE- 2" NPT 1 * 17 22255  GASKET 1
* 4 23022 FLAPPER ASY- BUNA 1 18 22247  ADAPTOR 1
5 22311 DISCHARGE FLANGE- 2" NPT 1 19 24965 CAPSCREW- 5/16"-18 X 3/4" 6
* 6 22256  GASKET- BUNA 1 20 21278  CAPSCREW- 5/16"-24 X .88 4
7 22251  HOUSING- CAST IRON 1 21 21284 HEX NUT- 5/16"-18 2
8 21237  ACORN NUT- 5/16"-18 2 22 21264 CAPSCREW- 5/16"-18 X 1 3/4" 2
* 9 21248  GASKET - 1/2 X 5/16 X 1/16 2 23 21946  CLAMP-3/4 SL 1
10 41475  PIPE PLUG- 1/4" NPT 1 24 35995 .22 DISP. HYD. PEDESTAL ASY 1
* 1 22260 WEAR PLATE 1 34812 .37 DISP. HYD. PEDESTAL ASY
12 21249  SCREW SS 5/16"-18X1 2 35996 .45 DISP. HYD. PEDESTAL ASY
13 22655  JAM NUT- 5/8"-18 1 34813 .58 DISP. HYD. PEDESTAL ASY
14 22293  IMPELLER 1

* SUGGESTED REPLACEMENT PARTS
** COMPATIBLE FOR KEROSENE, JET A/8 & GASOLINE

34800 BENNETT e FRASER, MI 48026-1686
(586) 293-8240 » FAX (586) 293-8469
PUMPS (800) 563-8006 ® www.mppumps.com FLOMAX



